Package leaflet: Information for the user

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you. • Keep this leaflet. You may need to read it again.

- Keep this leaflet, rou may need to teach it again. If you have any further questions, ask your doctor or pharmacist. This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours. If dot get other and the symptometry of the get of the second the symptometry of the second the second the second any possible side effects not listed in this leaflet. See section 4.
- What is in this leaflet:

What is in this leaflet: 1. What Mirtazapine is and what it is used for 2. What you need to know before you take Mirtazapine 3. How to take Mirtazapine 4. Possible side effects 5. How to store Mirtazapine 6. Content of the pack and other information

What Mirtazapine is and what it is used for

V it is used for Mirtazapine is one of a group of medicines called antidepressants. Mirtazapine is used to treat depressive iliness in adults. Mirtazapine will take 1 to 2 weeks before it starts working. After 2 to 4 weeks you may start feeling better. You must tak to your doctor if you do not feel better or if you feel worse after 2 to 4 weeks. More information is in section 3 heading "When can you expect to start feeling better".

better. What you need to know before you take Mirtazapine Do not take Mirtazapine or any of the other ingredients of this medicine (listed in section 6). If soon as you can before taking Mirtazapine. If you are taking or have recently taken (within the last two weeks) medicines called monoamine oxidase inhibitors (MAO-Is).

Warnings and precautions

Warmings and precautions Talk to your doctor or pharmacist before taking Mirtazapine DO NOT TAKE - OR - TELL YOUR DOCTOR BEFORE TAKING Mirtazapine: If you have ever developed a severe skin rash or skin peeling, blistering and/or mouth sores after taking Mirtazapine or other medicinal product(s).

mouth sores after taking Minizazapine or other medicinal product(s). Children and adolescents Mintazapine should normally not be used for children and adolescents under 18 years because efficacy was not demonstrated. Also, you should know that patients under 18 haves an increased attempt, suicidal thoughts and hostility (predominantly aggression, oppositional behaviour and anger) when they take this class of medicines. Despite this, your doctor may prescribe Mintazapine for patients under 18 is in their best interests. If your doctor has prescribed Mintazapine for a patient under 18 and you want to discuss this, please go back to your doctor. You should inform your doctor if any of the worsen when patients under 18 are taking Mintazapine. Also, the long-term safety effects concerning growth, maturation and cognitive and behavioural development of Mintazapine in this age group have not yet been in this age group have not yet been in this age group have not yet been weight gain has been observed in this age category more often when treated with Mintazpine compared with adults. Thoughts of suicide and worsening of

age category into other wink intealed with Mittazypine compared with adults. Thoughts of suicide and worsening of your depression have thoughts of harming or killing yourself. These may be increased when you first start taking antidepressants, since these medicines all take time to work, usually about two weeks but sometimes longer. You may be more likely to think like this: about killing or harming yourself if you have previously had thoughts about killing or harming yourself in you chais drive previously that thoughts about killing or harming yourself if you chais drive the suit, hinton all increased risk of suicidal behaviour in adults aged less than 25 years with psychiatric conditions who were treated with an antidepressant. All you have thoughts of harming or killing yourself at any time, contact your doctor or go to a hospital straight away. You may find it helpful to tal a relative or

occor or go to a nospital straight away. You may find it helpful to tell a relative or close friend that you are depressed, and ask them to read this leaflet. You might ask them to tell you if they think your depression is getting worse, or if they are worried about changes in your behaviour.

- depression is getting works, or if they are worried about changes in your behaviour. Also take special care with Mirtazapine if you have, or have ever had one of the following conditions. > Tell your doctor about these conditions before taking Mirtazapine, if not done previously. setzures (epilepsy). If you develop setzures (epilepsy). If you develop more frequent, stop taking Mirtazapine and contact your doctor immediately; liver disease, including jaundice. If jaundice occurs, stop taking Mirtazapine and contact your doctor immediately; kidney disease; low blood pressure; haart disease in blood pressure; wanch aparanoid thoughts become more frequent or severe, contact your doctor straight away; manic depression (alternating periods of feeling elated/over-activity and depressed mood). If you start feeling elated or over-excited, stop taking Mirtazapine and contact your diabetes (you may need to adjust your does of insulin or other

- taking Mirtazapine and contact your doctor immediately; diabetes (you may need to adjust your dose of insulin or other antidiabetic medicines); eye disease, such as increased pressure in the eye (glaucoma); difficulty in passing water (urinating), which might be caused bertain kinds of heart conditions that may change your heart rihythm, a recent heart strack, heart failure, or take certain medicines that may affect the heart's rhythm. If you develop signs of infection such as inexplicable high fever, sore throat and mouth ulcers. ->Stop taking Mirtazapine and consult your doctor immediately for a blood

test. In rare cases these symptoms can be signs of disturbances in blood cell production in the bone marrow. While rare, these symptoms most treatment. Para after 4-6 weeks of treatment. If you are an elderly person. You could be more sensitive to the side effects of antidepressants. Serious skin reactions including Stevens-Johnson syndrome (SJS), toxic epidermal necrolysis (TEN) and drug reaction with eosinophilia and systemic of DRESS) have been reported year to the source of the side effects of and seek medical attention immediately if you notice any of the symptoms described in section 4 in relation to these serious skin reactions. If you have ever developed any severe skin reactions, treatment with Mitrazapine should not be restard. **Other medicines and Mitrazapine** Tell your doctor or pharmacist if you are taking/using, have recently taken/used or might take/use any other medicines. **Do not take Mitrazapine** in combination with:

The take Mintazapine in combination monoamine oxidase inhibitors (MAO inhibitors). Also, do not take Mintazapine during the two weeks after you have stopped taking MAO inhibitors if you stop taking Mintazapine, do not take MAO inhibitors and anticological and take MAO inhibitors and are antidepressants) and selegilino (used for Parkinson's disease).

(used for Parkinson's disease).
Take care when taking Mirazapine in combination with:
antidepressants such as SSRIs, wriptans (used to treat sort in the second of the seco

You may get drowsy if you drink alco while you are taking Mirtazapine. You are advised not to drink any alcohol. You can take Mirtazapine with or without food.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking this medicine.

doctor or pharmacist for advice before taking this medicine. Pregnancy: Limited experience with Mirtazapine administration to pregnant women does not indicate an increased risk. However, not indicate an increased risk. However, during pregnancy. If you use Mirtazapine until, or shortly before birth, your baby should be supervised for possible adverse effects. When taken during pregnancy, similar drugs (SSRIs) may increase the risk of a serious condition in babies, called persistent pulmonary hypertension of the newborn (PPHN), making the baby breathe faster and appear bluish. These symptoms usually begin during the first 24 hours after the baby you should contact your midwife and/or doctor immediately.

Immediately. Breast-feeding: Ask your doctor whether you can breast-feed, while taking Mirtazapine. Driving and using machines Mirtazapine can affect your concentration or alertness. Make sure these abilities are not affected before you drive or operate machinery. If your doctor has prescribed Mirtazapine for a doctor has prescribed Mirtazapine for a fetced before participation in traffic (e.g. on bicycle).

Mirtazapine contains lactose If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before taking this medicinal product.

How to take Mirtazapine Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist if you are not sure. How much to take

you are not sure. How much to take The recommended starting dose is 15 or 30 mg every day. Your doctor may advise you to increase your dose after a few days to the amount that is best for you (between 15 and 45 mg per day). (between 15 and 45 mg per day). (between 15 and 45 mg per day). You have renal or liver disease, your doctor may adapt the dose. When to take Mirtazapine > Take Mirtazapine at the same time each day. It is best to take Mirtazapine as a single dose before you go to bedou split your dose of Mirtazapine - once in the morning and once at night-time before you go to bed. The higher dose should be taken before you go to bed. Take your tablets orally. Swallow your prescribed dose of Mirtazapine without chwing, with some water or juice. When can you expect to start feeling betor betor Mirtazapine will start working differ 1 to 2 weeks and fare 2 to 4 working

better Usually Mirtazapine will start working after 1 to 2 weeks and after 2 to 4 weeks you may start to feel better.

It is important that, during the first few weeks of the treatment, you talk with your doctor about the effects of

your doctor about the Mintazapine: →2 to 4 weeks after you have started taking Mintazapine, talk to your doctor about how this medicine has affected you.

you, If you still don't feel better, your doctor may prescribe a higher dose. In that case, talk to your doctor again after another 2 to 4 weeks. Usually you will need to take Mirtazapine until your symptoms of depression have disappeared for 4 to 6 months.

It you take more Mirtazapine than you should >If you take more Mirtazapine than you should >If you or someone else have taken too much Mirtazapine, call a doctor straight away. The most likely signs of an overdose of Mirtazapine (without other medicines a latent of the symptoms of a possible overdose may include changes to your heart thythm (fast, irregular heartbeat) and/or fainting which could be symptoms of a Torsade de Pointes. If you forcet to take Mirtazanine

Torsade de Pointes. If you forget to take Mirtazapine If you are supposed to take your dose once a day • Do not take a double dose to make up for a forgotten dose. Take your next dose at the normal time.

for a forgotten dose. Take your next dose at the normal time. If you are supposed to take your dose twice a day • If you have forgotten to take your morning dose, simply take it together with your evening dose. • If you have forgotten to take your evening dose, do not take twith the continue with your normal morning and evening doses. • If you have forgotten to take both doses, do not attempt to make up for the missed doses. Skip both doses and continue the next day with your normal morning and evening doses. If you atop taking Mirtazapine >Orly stop taking Mirtazapine in consultation with your doctor. * Dorly stop taking Mirtazapine in might come back. Once you are feeling better, takk to your doctor. * will decide when treatment can be stopped.

will decide when treatment can be stopped. Do not suddenly stop taking Mirtazapine, even when your depression has lifted. If you suddenly stop taking Mirtazapine you may feel sick, dizzy, agliated or anxious, and have headaches. These symptoms can be avoided by stopping gradually. Your doctor will tell you how to decrease the dose gradually. If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them. If you experience any of the following serious side effects, stop taking mirtazapine and tell your doctor immediately.

Uncommon (may affect up to 1 in 100 eople): feeling elated or emotionally 'high' (mania)

people):
feeling elated or emotionally 'high' (mania)
Rare (may affect up to 1 in 1,000 people):
yellow colouring of eyes or skin; this may suggest disturbance in liver function (jaundice)
Not known (frequency cannot be estimated from the available data)
may suggest disturbance in liver function (aundice)
Not known (frequency cannot be estimated from the available data)
mexplainable high fever, sore throat and mouth ulcers (agranulocytosis). In rare cases mirtazapine can cause disturbances in the production of blood cells (bone marrow depression). Some people become less resistant to infection because mirtazapine can blood cells (granulocytopenia). In rare cases mirtazapine can also cause a shortage of red and white blood cells, anaemia), a shortage of blood platelets (thrombocytopenia) or an increase in the number of white blood cells futack (corvulsions)
a combination of symptoms such as inexplicable fever, sweating, increased heart rate, diarhoea, (uncontrollable) muscle contractions, shivering, overactive reflexes, reatlessness, mood changlis, uncon vousness and head rates (incom overses and head rates) for an also cause st these can be signs of serotonin syndrome.

- syndrome. thoughts of harming or killing
- thoughts of harming or killing yourself. In the constant of the trunk which are target-like macules or circular, often with central blisters, skin genitals and eyes. These serious skin rashes can be preceded by fever and flu-like symptoms (Stevens-Johnson syndrome, toxic epidermal necrolysis), ski, high body worpprovide start and enlarged lymph

nodes (DRESS syndrome or drug hypersensitivity syndrome). Other possible side effects with mirtazapine are:

mirtazapine are: Very common (may affect more than 1 in 10 people): • increase in appetite and weight gain • drowsiness or sleepiness • headache • dry mouth

Availess or sleepiness
 Arg mouth
 Gormon (may affect up to 1 in 10
 people):
 Y
 dizymouth
 dizymoss
 dizymoss
 dizyness
 diarynosa
 diareferees
 diarynosa
 diarediarynosa
 diarynosa
 diaredia

stopped.
 stopped.
 Uncommon (may affect up to 1 in 100
 people):
 abnormal sensation in the skin e.g.
 burning, stinging, tickling or tingling
 (paraesthesia)
 rastless legs
 fainting (syncope)
 (oral hypoaesthesia)
 low blood pressure
 nightmares
 feeling agitated
 hallucinations
 urge to move
 Rare (may affect up to 1 in 100

urge to move
 Rare (may affect up to 1 in 1,000
 people):
 muscle twitching or contractions
 (myoclonus)
 aggression
 abdominal pain and nausea; this may
 suggest inflammation of the pancreas
 (pancreatilis)

accominal pain and nauses; this may suggest inflammation of the pancreasi (pancreatitis)
 Not known (frequency cannot be estimated from the available data):
 abnormal sensations in the mouth (oral paraesthesia)
 ocedmail sensations in the mouth (oral paraesthesia)
 swelling throughout the body (generalised ocedma)
 localised swelling
 hyponatraemia
 inappropriate antidiuretic hormone
 severe skin reactions (dermattis bullous, erythema multiforme).
 sleep walking (sommambulism)
 speech disorder
 increased creatine kinase blood levels
 difficulty in passing urine (urinary much of the urine (rhabdomyolysis)
 increased prolatin hormone levels in blood (hyperprolaterinemia, including symptoms of enlarged basats and/or ymptoms of enlarged paintul rection of the penis
 Additional side effects in children and adolescents
 In children under 18 years the following adverse yearts ware observed

In children under 18 years the following adverse events were observed commonly in clinical trials: significant weight gain, hives and increased blood triglycerides.

Reporting of side effects: If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

leaflet. You can also report side effects via the Yellow Card Scheme at: www.mhra.gov.uk/yellowcard or search for MIRA Yellow Card in the Google Play or Apple App Store. By reporting side effects you can help provide more information on the safety

5 How to store Mirtazapine

Keep this medicine out of the sight and reach of children. Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date refers to the last day of that month. This medicine does not require any special storage conditions. Do not throw away any medicines do

special storage conditions. Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

6 Contents of the pack and other information

What Mirtazapine contains

- Film-coated tablets The active substance is mirtazapine. Each film-coated tablet contains
- Each film-coated tablet contains 15 mg Mirtarapine. The other ingredients are lactose monohydrate, maize starch, povidone K-30, anhydrous colloidal silica, magnesium stearate, hypromellose, titanium dioxide (E 171), macrogol 400, macrogol 6000, 15 mg; yellow iron oxide (E 172).

- iron oxide (E 172). What Mirtazapine looks like and contents of the pack The tablets are yellow, round tablets. One side of the tablet has a scoreline with the marking "9" on one side of the scoreline and the number "3" on the other. The other side of the tablet is marked with the number "2726". The scoreline is not intended for breaking the tablet. The tablets are available in pack sizes of 14, 20, 28, 30, 50, 56, 60, 70 and 100 tablets.

tablets.
Not all pack sizes may be marketed. Marketing Authorisation Holder and Manufacturer

Marketing Authorisation Holder Teva UK Limited, Ridings Point, Whistler Drive, Castleford, WF10 5HX, United Kingdom.

Manufacturer Merckle GmbH, Graf-Arco-Str. 3, 89079 Ulm, Germany.

This leaflet was last revised in November 2022. PL 00289/0438

らてまてつ